
Schutzbügel HONDA XL 700 V '08 –
Crash Bar HONDA XL 700 V '08 –
Montagehinweise Mounting Instructions

SW-MOTECH products should be
installed by a qualified, experienced
motorcycle technician. If you are unsure
of your ability to properly install a
product, please have the product
installed by your local motorcycle
dealer. SW-MOTECH takes no
responsibility for damages caused by
improper installation.

All screws, bolts and nuts, including
all replacement hardware provided by
SW-MOTECH, should be tightened to
the torque specified in the OEM
maintenance manual for your
motorcycle. If no torque specifications
are provided in the OEM maintenance
manual, the following torques may be
used:

All screws, bolts and nuts should be
checked after driving the first 50 km
to ensure that all are tightened to the
proper torque.

Medium strength liquid thread-locker
(i.e., "Locktite") should be used to
secure all screws, bolts and nuts.

Alle vom Motorrad gelösten Schrauben
sind gemäß Herstellerangaben wieder
zu montieren, oder mit von SW-
MOTECH gelieferten Schrauben zu
ersetzen. Falls nicht anderweitig
definiert, diese Schrauben nach Tabelle
anziehen.

Gegebenenfalls Schrauben mit flüssiger
Schraubensicherung einkleben.

Prüfen Sie nach 50 km alle
Verbindungen auf festen Sitz.

SBL.01.466.100
Revision: 00

SW-MOTECH GmbH & Co. KG
Ernteweg 8/10
35282 Rauschenberg
Germany

Tel. +49 (0) 64 25/8 16 8-00
Fax +49 (0) 64 25/8 16 8-10

info@sw-motech.com
www.sw-motech.com

M8 23 Nm

M10 46 Nm

M8 23 Nm

M10 46 Nm



1

SBL.01.466.901/902

Anzahl/ Pcs.      2 (L/R)

6

M10 x 240     DIN 931

Anzahl/ Pcs.           1

7 Unterlegscheibe
Washer

5

SBL.01.466.006

Anzahl/ Pcs.           1

Querstrebe
Cross Bar

A 10,5           DIN 125

Anzahl/ Pcs.           1

9

SBL.01.466.007

Anzahl/ Pcs.           1

Anbaublech
Fixing Lug

12

A 8,4             DIN 125

Anzahl/ Pcs.           2

Unterlegscheibe
Washer

00

Sechskantschraube
Hexagon Screw

15 Unterlegscheibe
Washer

A 8,4            DIN 125

Anzahl/ Pcs.           1

14

M8 x 40        DIN 931

Anzahl/ Pcs.           1

Sechskantschraube
Hexagon Screw

11

M8 x 100       DIN 931

Anzahl/ Pcs.           2

Sechskantschraube
Hexagon Screw

16

M8            DIN 6927

Anzahl/ Pcs.           1

Mutter mit Bund,
selbstsichernd

Lock Nut with Flange

13

Da:20 Di:8,4 h:20

Anzahl/ Pcs.           1

Distanzbuchse
Spacer

Schutzbügel
Crash Bar

2

M8 x 25       DIN 933

Anzahl/ Pcs.           4

Sechskantschraube
Hexagon Screw

4

M8             DIN 6927

Anzahl/ Pcs.           4

Mutter mit Bund,
selbstsichernd

Lock Nut with Flange

3

A 8,4           DIN 125

Anzahl/ Pcs.           4

Unterlegscheibe
Washer

19 Unterlegscheibe
Washer

A 10,5           DIN 125

Anzahl/ Pcs.           1

18

M10 x 220     DIN 931

Anzahl/ Pcs.           1

Sechskantschraube
Hexagon Screw

20

M10            DIN 6927

Anzahl/ Pcs.           1

Mutter mit Bund,
selbstsichernd

Lock Nut with Flange

17

SBL.01.466.002

Anzahl/ Pcs.           2

Anbaublech
Fixing Lug

00

22

Da:20 Di:10,5 h:8

Anzahl/ Pcs.           1

Distanzbuchse
Spacer

21

Da:20 Di:10,5 h:44

Anzahl/ Pcs.           1

Distanzbuchse
Spacer

8

M10             DIN 6927

Anzahl/ Pcs.           1

Mutter mit Bund,
selbstsichernd

Lock Nut with Flange

00 00

10

SBL.01.466.008

Anzahl/ Pcs.           1

Anbaublech
Fixing Lug

00

Linke Seite / left side

Rechte Seite / right side

Linke Seite / left side

Rechte Seite / right side

SBL.01.466.100



Li
nk

e 
Se

ite
 /

 le
ft 

si
de

M
ot

or
ra

d 
/ M

ot
or

cy
cle

Linke Seite / left side

Rechte Seite / right side

A17

10 14 15 9 12 11 12

1613 17

20 22

21 19 18

17

17

!Original Muttern verwenden.
Use original nuts.

Fahrtrichtung
Driving direction

Li
nk

e 
Se

ite
 /

 le
ft 

si
de

A

SBL.01.466.100

M
ot

or
ra

d 
/ M

ot
or

cy
cle

18

Achtung: Der original Hupenhalter entfällt. Die Hupe
muss wie gezeigt an Anbaublech (9) montiert werden.

Attention: The original signal-horn-bracket is not appli-
cable. The signal-horn must be relocated as shown.

!

21

17

Achtung: Aufgrund von werksbedingten Toleranzen
kann es bei der Montage von Anbaublech (10) auf der
rechten Seite zu Kollisionen mit dem Krümmer
kommen. Sollte dies der Fall sein, müssen Sie den
Krümmer lösen und vom Anbaublech (10) ein wenig
wegdrücken. Ziehen Sie anschließend alle gelösten
Verbindungen wieder an.

Attention: Due to HONDA manufacturing tolerances it
is possible for fixing lug (10) to have slight contact
with the exhaust. To avoid contact, loosen the screws
holding the exhaust and reposition the parts. Once
there is no interference, tighten all screws.

!



2 3 4 9

10 42 3 5 17

3

2

1

3

2

7

6

B

Linke Seite / left side

Rechte Seite / right side

Li
nk

e 
Se

ite
 /

 le
ft 

si
de

511776

8 6 5

17

5 7 6

17

Fahrtrichtung
Driving direction

Li
nk

e 
Se

ite
 /

 le
ft 

si
de

SBL.01.466.100

B

4


